rrobbax® Instructiqns / Installatiqn / Instalacion / |
Installazione / Installatie / Montage Anleitung

www.probbax.com
info@probbax.com

Sack Holder SO-2104

1 | Assembling Diagram 1. Plastic plates with hinges
11. Washer j

10.« M5*12 » Screws

8&9area
complete part

2. Front stand

5. Retention wire stand

note:

therods2 &4 &5
note: should be slightly
tighten the screws 10 & 13 bent to make them
throughout the product easier to fit together

13. « M4*12 » Screws

6. Base

3. Pedal 14. Casters with breaks

2 | List of parts

No ltem Qty
1 Plastic plates with hinges
o Front stand
3 Pedal
4 Back stand
5 Retention wire
6 Base
7 Platform plate
8 Elastic band
9
10
11
12
13
14

Hook
« M5*12 » Screws
Washer
Nut
« M4*12 » Screws
Casters with breaks

IR IDNIDN|IDN| =~~~ ——




